Cranfield University

Emma Harriet GOSLAN

Natural Organic Matter Character and Reactivity:
Assessing Seasonal Variation in a Moorland Water

School of Water Sciences

EngD



Cranfield University

School of Water Sciences

Eng. D. Thesis

Academic year 2002-2003

Emma Harriet GOSLAN

Natural Organic Matter Character and Reactivity: Assessing
Seasonal Variation in a Moorland Water

Supervisor: Dr S. A. PARSONS

October 2003

This thesis is submitted in partial fulfilment of the requirements for the degree of
Doctor of Engineering

© Cranfield University 2003. All rights reserved. No part of this publication may be
reproduced without written permission of the copyright owner.



Abstract

ABSTRACT
[...]
respectively) than in spring (66.7 pg mg™' C). The initial THMs formed consisted 17 —
28% of the final THMs formed. This is in disagreement with Singer (1999) who
reported that the formation of THMs increases with increasing temperature, giving

higher levels of THMs in the warmer months of the year.

2- 65



Chapter 2 Literature Review

2.5.5 The use of UV spectroscopy for characterising the reaction between NOM
and chlorine

When water containing NOM is chlorinated, the UV absorbance of the solution
decreases at all wavelengths. This relationship can provide an approach for obtaining
data that can be used to interpret the kinetics, stoichiometry and the mechanism of the
reactions. By analysing the relationships, it was found that the functional groups that
are the major precursors for DBPs may be highly activated aromatic rings (Li et al.
2000). However, these groups have fundamental differences from highly activated
rings in pure compounds. The evidence for this is that the UV absorbance of the pure
compounds increases upon chlorination which is in contrast to the reduction in UV
absorbance seen for water containing NOM.

The rate of chlorine incorporation into organic molecules is initially rapid and decreases
steadily thereafter. Chlorine reduction (or, equivalently, NOM oxidation) is negligible
initially and then increases over time. The effect of these parallel processes is that the
amount of chlorine that becomes incorporated into organic molecules as a fraction of
the amount of HOCI and OCI" consumed decreases from 100% initially to ~20% over
the course of the reaction. It should be noted that, throughout this study, the reaction

time reached a maximum of 20 minutes.

2.5.6 The use of SUVA as a predictor for DBP formation

When studying correlations between SUVA and DBP yields of UF and XAD-8
fractions, Kitis et al. (2002) confirmed the trend of increasing DBP formation with
increasing SUVA. In the context of DBP reactivity, Kitis et al. (2002) also found the

chemical properties (i.e. aromaticity) of the NOM mixtures were more important than

2- 66



Chapter 2 Literature Review

their physical size. Strong and simple linear trends (R* = 0.85 to 0.92) were observed
between SUVA and THM-FP. From this, they confirmed that SUVA is a distributed
parameter. That is, when SUVA is measured for a water sample it is a composite value
representing contributions from different components. In the future, finding the SUVA
distribution of NOM, which reflects the distribution of the unsaturated bonds, may
become an important method of characterisation of NOM.

Presently, SUVA is a reasonable surrogate measurement to predict THM-FP. However
it has been shown that NOM fractions isolated from various water sources did not have

the same reactivity even if the SUVA values were similar (Croué et al. 1999a).

2.5.7 Treated water and polar NOM disinfection

It has been reported that humic acid isolates had higher THM-FPs than fulvic acid
isolates (Oliver and Thurman 1983, Reckhow et al. 1990). But there have been few
studies on the THM-FP of more hydrophilic NOM compounds. It has been
hypothesised that the relative abundance of activated and non-activated aromatic rings
is a major parameter that governs the reactivity of NOM with chlorine (Reckhow et al.
1990). The difference in aromatic sites between hydrophobic and hydrophilic NOM
isolates is said to stem from the differing origins of the NOM (Hwang et al. 2001). The
same study showed a ‘loose’ linear relationship (R* = 0.66) between chlorine demand
and THM yield for hydrophilic base fractions of four waters. The study also reported a
stronger linear relationship (R*> = 0.75) between C/N ratio and chlorine demand for
hydrophobic NOM. The hydrophobic NOM chlorine demands were higher at lower
C/N ratios. No relationship was observed between chlorine demand and C/N ratio for

the more hydrophilic fractions.

2- 67



Chapter 2 Literature Review

Chellam and Krasner (2001) sampled waters with a range of SUVA values and
subjected them to nanofiltration (NF). This had the effect of reducing the SUVA value
of each water. It was found that reductions in SUVA by NF did not significantly
decrease the DBP yield. They also found linear relationships (R* = 0.88, 0.93) between
THM concentration (uM) and the NF feed water and permeate DOC (mM) respectively.
The reaction was stopped after 24 hours. Despite the high R” values, the data showed a
lot of scatter but this was reduced when each water source was considered separately.
Chlorine consumption was found to be a good predictor of the THM formation of NF
feed waters (R* > 0.9) but not of permeate waters (R* ~ 0.5). It is thought that the
majority of the waters studied here had a high inorganic content and thus a high
inorganic chlorine demand (ICD). However, in the absence of ICD, chlorine

consumption in NF permeates was found to be a good predictor of DBP formation.

To conclude, there are some relationships described above that can help to predict DBP
formation for a particular water source. These relationships are strongest when waters
are considered individually. The reactions that are occurring between chlorine and
NOM are complex and difficult to understand. It has been shown that NOM does not
react with chlorine in the same way as model compounds react with chlorine (Li et al.
2000). UV spectroscopy is a popular technique for measuring the ‘reactive sites’ in
NOM. The SUVA distribution sought by Kitis et al. (2002) may enable further

understanding of the reactions taking place between chlorine and NOM.

2- 68



Chapter 2 Literature Review

2.6 Summary of findings

e Bulk water analysis gives a limited understanding of the character of NOM

e Fractionation of NOM gives an insight into the fate through a treatment works and
variability in source

e In NOM analysis there is a trade-off between bulk analysis where the NOM is
unaltered and separation of NOM where the NOM is altered and synergistic effects
are lost

e There is a range of analytical methods available although none are ideally suited to
NOM analysis

e Fluorescence spectroscopy and HPSEC have potential as rapid assessment methods
for NOM

e DBP formation is affected by fraction make-up (NOM quality) rather than quantity

2- 69



Chapter 3 Obijectives

CHAPTER 3 OBJECTIVES

The aim of the project was to investigate the change in character of reservoir water

containing elevated levels of NOM.

This was achieved by carrying out the following objectives:

1. Examine and develop pragmatic methods of assessing NOM

2. Investigate seasonal variation in NOM character

3. Investigate the link between NOM character and chlorine reactivity



Chapter 4 Materials and Methods

CHAPTER 4 MATERIALS AND METHODS

4.1 Summary of treatment works

This section describes the two water treatment works (WTW) from which the samples
were taken. The sampling points at each works are denoted by a *. Albert WTW was
chosen as it has recently experienced problems reducing the level of organics in the
water. It is an example of a highly coloured water. Rivington WTW was chosen as an

example of a less coloured water.

4.1.2 Albert WTW (Yorkshire Water)

Albert WTW is a three-stage plant (producing 33 — 55 megalitres per day (MLD)) on
the western side of Halifax utilising clarification, primary filtration and manganese
removal. Clarification is via 6 dissolved air flotation units (DAFs); primary filtration is
via 6 rapid gravity filters and manganese removal is through 8 pressure filters. A basic

process schematic is shown in figure 4.1.

Ferric
Flash . ) o 1o .
Raw—p|{ 7. —» Flocculation(# Flotation ¥ 1° Filtration
* | Mixing
*
f—Chlorine
C e Manganese
Distribution €———
Contactors

Figure 4.1 Process schematic of Albert WTW (Yorkshire Water)



Chapter 4 Materials and Methods

4.1.3 Rivington WTW (United Utilities)

Rivington WTW is a three-stage plant situated to the north-west of Bolton treating 80
MLD utilising clarification, primary filtration and secondary filtration. Clarification is
via DAF; primary filtration is via rapid gravity filters and secondary filtration is through

pressure filters. A basic process schematic is shown in figure 4.2.

Ferric

Flash

. —» Flocculation¥ Flotation —® 1° Filtration
Mixing

*
tﬁ Chlorine

Distribution 4——— 2° Filtration

Raw?

Figure 4.2 Process schematic of Rivington WTW (United Utilities)

4.2 Fractionation
4.2.1 Resin fractionation

Bulk waters were fractionated by XAD resin adsorption techniques into their
hydrophobic acid (HPO-A) and hydrophilic acid (HPI-A) fractions using a method
adapted from Malcolm & McCarthy (1992). A schematic of the procedure is shown in
figure 4.3. The resins used were Amberlite XAD-7HP resin and Amberlite XAD-4
resin (Rohm & Haas, PA, USA). Amberlite XAD-7HP is an acrylic ester polymer. It
has been used in place of XAD-8 resin as its manufacture has been discontinued.

Amberlite XAD-4 is a styrene divinylbenzene polymer. Bio-Rad AG-MP-50 resin (Bio-



Chapter 4 Materials and Methods

Rad Laboratories Ltd., Herts, UK), a non-macroporous cation exchange resin, was used

to hydrogen saturate the fractions produced.

Raw Water NaOH NaOH

(filtered and i !
acidified) ! .

XAD-7HP XAD-4

Vo

HPI-NA HPI-A

Figure 4.3 Schematic of Fractionation Process

4.2.1.1 Resin preparation

Amberlite XAD-7HP Resin - Amberlite XAD-7HP resin (1.5 L) was slurried with
NaOH (0.1 M, 1.5 — 2 L) and the fines decanted off, this was then repeated. The resin
was stored in Methanol (1.5 — 2 L) for 24 hours. The resin was sequentially Soxhlet
extracted for 48 hours each with Methanol, Acetonitrile and Methanol again (~ 1.8 L).
The resin was packed into the column and rinsed with reverse osmosis (RO) water until
the column effluent TOC was <2 mg/I.

The column was rinsed with 2.5 bed volumes (BV) NaOH (0.1 M) followed by 2.5 BV

HCI (0.1 M) to remove impurities.



Chapter 4 Materials and Methods

Amberlite XAD-4 Resin - As Amberlite XAD-7HP Resin preparation.

Bio-Rad AG-MP-50 Resin - The resin was Soxhlet extracted for 24 hours with
Methanol. The resin was then slurried with RO water and packed into the column to be
used. NH4OH (3 M) was pumped through the column until breakthrough of ammonia
was observed. The resin was hydrogen saturated by pumping four bed volumes of HCI
(2 M) through the column. The resin was rinsed with RO water until the specific
conductance of the column effluent was the same as the influent water. The resin was

stored in Methanol.

Each column was wrapped in aluminium foil to prevent algal growth.

4.2.1.2 Column capacity calculation — XAD resins

Adsorption or elution of organic solutes on XAD-8 resin determines the hydrophobic-
hydrophilic separation of the DOC fractionation.  This arbitrary hydrophobic-
hydrophilic designation is controlled by the polarity of the solute and by the ratio of the
resin quantity to the volume passing through the resin bed. As most organic solutes
(including hydrophilic solutes) show some affinity for XAD-8, the hydrophobic-
hydrophilic break is not clear-cut but is an operationally defined separation in which the
crossover of hydrophilic solutes into the hydrophobic fraction can be mathematically
defined. For the DOC fractionation, hydrophobic solutes are defined as those solutes

that are greater than 50% retained on XAD-8 at a given ratio of resin to water passed



Chapter 4 Materials and Methods

through the column, and hydrophilic solutes are defined as those solutes that are greater

than 50% eluted at the same ratio of resin to water eluent (Leenheer 1981).

To design a DOC fractionation, it is useful to refer to the column distribution
coefficient, k' os;, of a hypothetical solute that is 50% retained and 50% eluted at the

hydrophobic-hydrophilic break. This k' ¢ 5, is determined by the following calculations.

The breakthrough (elution) volume Vg of a solute from an XAD-8 resin column can be
described by equation 4.1:

Ve, =V,1+k") Equation 4.1

Where Vi = void volume

And k' = (mass of solute sorbed on XAD-8) + (mass of solute dissolved in water)

Because the breakthrough volume Vg, where effluent concentration is 50% of influent
concentration, does not correspond to the effluent volume of 50% retention, Vs, is
defined as (equation 4.2):

Vs, =2V, Equation 4.2

which can also be expressed as (equation 4.3):

Vose =2V (14 k'y5,) Equation 4.3

It is assumed that the column distribution coefficient, k' o 5, is 50.



Chapter 4 Materials and Methods

Example:

Sample is 1 L. (Vo.s5. = 1000 mL)

k' .51, 18 50.

Solving for the final equation gives Vo= 9.8 mL

As the void volume of XAD-8 resin is ~65% of its bulk column volume, a 9.8 mL ~+

0.65 = 15 mL column of XAD-8 resin is required.

4.2.1.3 Column capacity calculation — cation exchange resin
The exchange capacity of the Biorad AG-MP-50 resin has an exchange capacity of 4.9

meq g-1. The meq of cations in the sample can be estimated using equation 4.4.

meq of salt L' =12.5L Equation 4.4

L is the specific conductance in mS cm™ at 25 °C.

The amount of resin required for a sample is calculated using equation 4.5.

(meq salt L")
exchange capacity

g=Vx Equation 4.5

where g is the amount of resin required in grams and V is the sample volume in litres.

4.2.1.4 Fractionation procedure

The following resin quantities and sample volumes are based on the fractionation of
natural reservoir water.

Raw inlet water (75 L) from Albert Reservoir was passed through a 1 um pre-filter
capsule and a 0.45 um filter capsule (both from Whatman plc., Maidstone, Kent, UK)

and acidified to pH 2 using HCI. All of the acidified filtered water was put through the



Chapter 4 Materials and Methods

XAD-7THP/XAD-4 column pair (resin volume was 1200 ml in each column). The
effluent from both columns contained the non-acid hydrophilic fraction (HPINA).

The XAD-8 column was back eluted with NaOH (0.1 M, 1800 ml). The eluate was
acidified to pH 2 and passed through a 60 ml XAD-8 column. This was the
hydrophobic acid fraction (HPOA). The XAD-4 column was back eluted with NaOH
(0.1 M, 1800 ml). The eluate was acidified to pH 2 and passed through a 60 ml XAD-4
column. This was the hydrophilic acid fraction (HPIA).

The pH of the HPOA was adjusted to 1 (£ 0.2) by adding concentrated HCI (12.1 M),
and left to settle for 24 hours and centrifuged. The supernatant (fulvic acid fraction —
FAF) was decanted. The residue (humic acid fraction — HAF) was dissolved in the
minimum required volume of NaOH (0.1 M, ~50 ml). The HAF was hydrogen
saturated by passing it through a 5 ml column of Bio-Rad AG-MP-50 resin and rinsed
with RO water (5 ml). The FAF was passed through a 5 ml column of Bio-Rad AG-
MP-50 resin and rinsed with RO water (5 ml).

The HPI-A was pumped through a 5 ml column of Bio-Rad AG-MP-50 resin and rinsed

with RO water (5 ml).

The fractions produced consisted of FAF, HAF, HPIA and HPINA. The recovery of the
DOC was quantified by measuring the influent DOC of the water and the DOC and
volume of the fractions produced. Unextracted material was assumed to be made up of
the hydrophobic neutral fraction (HPON) as well as unrecovered material. This was not

quantified.



Chapter 4 Materials and Methods

4.2.2 Ultrafiltration (UF) fractionation

Ultrafiltrations were performed under constant nitrogen pressure (1.4 bar) in a stirred
cell reactor (model 8200, Millipore, Massachusetts, USA). Membranes with molecular
weight cut off (MWCO) values of 3000, 1000 and 500 Daltons were used (YM1 - YM3,
Millipore, Massachusetts, USA, YCO05, manufactured by Millipore, supplied by Adelab
Scientific, Thebarton, Australia). The YM membranes were made of regenerated
cellulose and the YC membrane, cellulose acetate. The YM membranes were flushed
with NaOH (0.1M), NaCl (0.5M) and deionised water to remove the wetting agents
before use. The YCO05 membrane was flushed with NaCl (1.0M) and deionised water.
The ultrafiltration was carried out using a method described by Belin et al. (1993). It
was carried out in three steps by successively using three membranes of decreasing